F. No. J-11011/344/2008-IA.II (I)
Government of India
Ministry of Environment, Forest and Climate Change
(Impact Assessment Division)

Indira Paryavaran Bhawan

Jor Bagh Road, Aliganj,

New Delhi - 110003

E-mail: sharath.kr@gov.in

Tel: 011-24695319

Dated:  14™ June, 2017
T
\/0/ M/s Kuantum Papers Limited,
Saila Khurd Village — 144 529,
Tehisil Garhshanker,
District Hoshiarpur, Punjab
Email: narendersham:a.f.f;}kuantumpapcrs.com Fax: 01888-230241

Subject: Upgradation & Modernization in Agro Pulping capacity 165 TPD Bleached Pulp
paper and Expansion in Hard wood pulping Capacity (from 60 to 200 TPD
Bleached pulp) conventional Chemical Recovery Plant (from 230 to 580 TPD of
Black Liquor Solids) & Co-Generation Plant (from 17.5 to 28 MW) at village Saila
[...]
No. Cupacity in Insta!led
i Capacity
l. Paper 450 TPD Nil 450 TPD
2, Agro-Pulp 165 TPD Nil 165 TPD
3, Hard Wood Pulp 60 TPD 140 TPD 200 TPD
Pulper for Waste
4, Paper/ Purchased 20 m? Nil 20 m’
Wood Pulp
230 TPD Black | 350 TPD
Liquor Solids for Black
Caustic Soda Liquor
Recovery, FBR Solids 580 T Black Liquor Solids
Soda Ash per day, existing FBR Soda
! Recovery Plant Recovery Plant will be
Conventional : . ;
5 Chemical Recovery with capacity of kept as standby plant for
Plant 100 TPD Black planned and unplanned
Liquor Solids, shuts of CRP. LPS plant
Lignin will be operated based on
Precipitation market demand of Lignin
System (LPS)
Plant to recover
25 TPD Lignin
Co-generation Power Fa (10_+ i 28 MW (Existing 1.5 MW
% Plant e Turbine will be abandoned)
17.5 MW)
3
| Em”e“;;;fa‘me“t 20000 m? /day Io?gfym 30000 m’ /day

Page 2 of 12




5.0 Addition of one more continuous digester to debottleneck the existing Continuous
digester resulting after up-gradation due to change in pulping from soda process to sulphate
process in the Agro Pulping Street; Addition of Oxygen Delignification (ODL) Stage and
modifications in bleaching lines to make the material of construction suitable for partial
substitution of elemental chlorine with chlorine dioxide to reduce elemental chlorine usage in
agro pulping street. This street will ultimately be converted to ECF bleaching sequence.
Modified bleaching sequence - XC/DEopHH followed by XDEopHH in two phases to phase out
use of elemental chlorine. Installation of three Vertical digesters to enhance the bleached pulping
capacity to 200 TPD and addition of ODL stage. Enhancement of washing and bleaching
capacity to produce 200 TPD elemental chlorine free (ECF) wood pulp. The operation of 1.5
MW Turbine will be discontinued. With the installation of new 12 MW Turbine, the total Co-
generation power capacity will be 28 MW. One power Boiler with capacity of 80 TPH will be
added. One more Chemical Recovery plant with capacity of 350 TPD Black Solids will be
installed. Existing Fluidized Bed Reactor, presently being operated to process 100 TPD Black
Liquor solid will be discontinued and will be retained as Standby equipment. Existing 230 TPD
capacity conventional CRP and proposed new 350 TPD capacity conventional chemical recovery
plant will be operated after expansion to regenerate white liquor. Existing Recovery Boiler will
be modified to make it suitable for black liquor generated from sulphate process Lignin
Precipitation System (LPS) will be operated only to meet the market demand of lignin for
specialized applications. The filtrate (Sodium Sulphate) of Lignin Precipitation System (LPS)
will be used as make up chemical in Chemical Recovery plant.

6.0  The Status of compliance of earlier EC was obtained from Regional Office, Chandigarh
vide F.No.5-169/2009-RO(NZ)/6113, dated 25.07.2014.

7.0.  Total project area is 258 acres (104.4 ha); out of which 108.4 acres of land (about 42% of
the total plant area) has already been developed under greenbelt / plantation. Additional 8 acres
of land is currently under greenbelt development within the plant premises making it around 45%
of the total plant area. Proposed upgradation/modernization and expansion will be done within
the existing plant premises. Thus, no additional land is required for the same.

CW 8.0.  The topography of the project area is flat and reported to lies between 31° 17'57.11" N to

317 18'53.33" N Latitude and 76° 04'08.40" E to 76° 04'56.28" E Longitude in Survey of India
Topo Sheet Nos. 44M/15, 44M/16, 53A/3 & 53A/4. Interstate boundary of Punjab & Himachal
Pradesh is at 8.5 km in NE direction).

9.0 No National Park, Wildlife Sanctuary, Biosphere Reserve, Tiger / Elephant Reserve,
Wildlife Corridor etc. exists within 10 km radius. The area also does not report to form corridor
for Schedule-I fauna. It was reported that no schedule-I fauna in the study area.

10.0  Details regarding quantity of raw materials required, their source along with mode of
transportation for proposed expansion for up-gradation & modernization is given below:
|

Sl Jrp=—= S Total after Source and Mode of
N Particulars Existing | Proposed ; :
| No. expansion Transportation
Wild Growth/Crop Waste,
1. | Agro-residues | 413 TPD Nil 413 TPD through Tractor

trolleys/trucks
Bamboo from HP, Wood

134 TPD | 366 TPD 500 TPD (Eucalyptus & Poplar) from
Farmers and contractors,

Woody Raw
Materials

Page 3 of 12



ia Particulars Existing | Proposed 1ol after Peuice and M(?de of
No. expansion Transportation
Veneer scrap from Plywood
industry. Transported through
Trucks.
152 TPD (-90 Mostly imported. Some
(Required TPD) indigenous quantities also
to operate purchased. Transported to
3 Purchased at fu!l 62 TPD mill in cqntainers.l(Acacia &
Pulp capacity Pinus species)
to produce
450 TPD
Paper)
43 TPD Onsite Manufacturing by
4. Fillers 48 TPD 91 TPD utilizing flue gas from the
boilers.
Cooking 55 TPA Recovered in the CCRP.
Chemicals g Make Up quantity purchased
o (Caustic & BIRD 130 TPD from Market
| | white Liquor)
Total -- Sourced from Caustic and
Chlorine Chlorine Manufacturers in
(Elemental & b i i Punjab. Transported in
Hypochlorite) Trucks
- 4.6 TPD (will
be further
reduced to
Zero after
Elemental implementation
Chlorine Rt ED of Chlorine
dioxide
bleaching in
agro street as
| well))
| 4.6 TPD (will
be further
reduced to
Zero after
Hypochlorite | 5.6 TPD ‘m(ff'ec"}“l‘f:rtfg:’“
dioxide
bleaching in
agro street as
well)
ClO Nil 8 TPD 2 TPD Onsite Generation
7.3 TPD Presently purchased in tanker.
Oxygen 1.3 TPD 8.6 TPD Onsite Generation after
expansion may also be added.

Page 4 of 12

L1



[ s1. Total after Source and Mode of

A Particulars Existing | Proposed e Tribispotitio
Hydrogen 1.8 TPD Purchased in Tankers
9 Peroxide 327TPD 5.0 TPD
(H207)
285 TPD Coal purchased from CCL &
Coal Open Market & Petcoke
(including purchased nearby refinery.

: 151020% | 760 TPD (217 | sk purchased from rice
Multi fuels | 475 TPD | peieoke TPD Husk + | shellers. Other bio-fuels from
(RiesFusk, | (ITHBD Y - 0 | 543 TPDenal | e oe Rl o ernd
10 | Indian Coal, Husk + Auxiliary including 1510 | puok ote. Inhouse generated
Pet Coke & 258 TPD Fuel of 20% Petcoke raw material dust.

Biogas) coal) total fuel) use as

Auxiliary Fuel) | Transport: Coal - Railways

and trucks. & Pet Coke -
Trucks. Husk- Trucks and

Tractor trolleys.

%

11.0  The total water requirement for the plant will be 23500 m® /day, out of which existing
water requirement is 21600 m? /day and rest 1900 m? /day of water will be required after up-
gradation, modernization and expansion of the plant. Therefore, the quantity of fresh water
consumption projected after implementation of the proposed plan is 50 m*/ton of paper against
existing 60 m*ton of paper. Permission for 40054 m3 /day has already been obtained from
CGWA vide letter no. 21- 4(240)/NWR/CGWA/2009-214 dated 14™ July 2009 and renewal

under process.

12.0  The existing power requirement for the plant is 15 MW which is met by Co-Generation
Power plant of capacity 17.5 MW and additional requirement is 9.4 MW after proposed
expansion, the power requirement will be around 24.4 MW which will be met by Co-Generation
Power plant of total capacity of 28 MW. Besides, the mill has provision to get power from
Punjab State Electricity Board and open access system as and when required.

13.0  Baseline Environmental Studies were conducted during post monsoon season i.e. from
October to December 2014. Ambient air quality monitoring has been carried out at 8 locations
and the data submitted indicated that mean PMy (57.8 to 89.4 ug/m®), mean PM s (28.1 to 43.3
ug/m?), mean SOz (5.9 to 12.3 pg/m*) and mean NOx (14.3 to 22.3 pg/m?). The results of the
modelling study indicate that the maximum increase of GLC for the proposed project is 0.77
pg/m? with respect to the PMo, 6.21 ng/m® with respect to the SO, and 1.90 ug/m® with respect
to the NOx.

14.0  The analysis results of soil show that soil is slightly to moderately alkaline in nature as
pH ranges from 7.42 to 7.98. Organic Matter ranges from 0.72% to 1.12% in the soil samples.
Nitrogen is found to be in better amount as it ranges from 210.03 kg/ha to 253.79 kg/ha and
Phosphorous in less amount i.e. from 11.41 to 17.30 kg/ha, whereas the Potassium is found to be
ranging from 210.02 to 374.7 kg/ha which is in better amount

15.0  The ground water analysis for all the 8 samples collected within the study area shows that

pH varies from 7.05 to 7.95, Total Hardness varies from 261.12 to 550.80 mg/l, Total Dissolved
Solids vary from to 358.0 to 688.0 mg/l, Calcium concentration varies from 62.14 to 119.37

Page 5 of 12



mg/l, magnesium concentration varies from 25.78 to 40.65 mg/l and Chloride concentration
varies from 11.40 to 115.91 mg/1.

16.0  Ambient noise levels were measured at 8 locations in and around the project site. Noise
levels varies from 52.15 to 67.35 Leq dB(A) during day time and from 40.65 to 54.45 Leq dB(A)
during night time.

17.0 580 T Black Liquor Solids per day will be treated in the conventional Chemical Recovery
Process (CRP) Plant of capacity 350 TPD to recover energy (in the form of steam which will be
reused in the Co-Generation Power Plant) and chemicals (Caustic soda and lime). which will be
reused in the process itself.

18.0  Existing Effluent generation to ETP: Trade Effluent is 17000 KLD, Domestic Effluent is
114.0 KLD After capacity enhancement, Effluent generation to ETP: 18000 KLD, Domestic
Effluent will go up to 500 m’/day. ETP sludge generation after proposed up-gradation,
modernization and expansion will be 20 TPD. Mill has installed sludge thickening presses for
dewatering of primary sludge. The secondary sludge is thickened in decanters. The treated
effluent from Activated Sludge Process followed by Secondary Clarifier will be further subjected
to suitable chemical treatment to further reduce colour and suspended solids. The chemically
treated effluent will be further clarified in a tertiary clarifier before using it for plantation and

irrigation.

19.0  The Public hearing of the project was held on 16™ October.2015 at Plant Site, Village
Saila Khurd, Tehsil Garhshankar, District Hoshiarpur (Punjab) under the chairmanship of Shri
Harbir Singh. Addl. Deputy Commissioner (Dev), Hoshiarpur for above-said expansion proposal
under Punjab State Pollution Control Board. The point raised during public hearing was
regarding extension of treated effluent distribution pipe line for irrigation so that more farmers
can be benefitted. The company agreed to extend the pipeline to supply the additional treated
waste water to be generated after proposed expansion. An amount of Rs. 175 lakhs have been
kept for this purpose to be spent in next 5 years under the infrastructure scheme. Further, an
amount of Rs. 842.5 lakhs (2.5% of total project cost i.e. 337.06 Crores) has been earmarked for
Enterprise Social Commitment (agro/forestry, education, skill development and other social
schemes).

20.0 The capital cost of the project is Rs. 337.06 Crores and the capital cost for environmental
protection measures is proposed as Rs. 158 Crores. The annual recurring cost towards the
environmental protection measures is proposed as Rs. 30 Crores.

21.0  Existing manpower requirement is 1950 persons (including 1403 Regular employees and
547 contractual employees); 300 additional manpower is required for the proposed expansion
project; thus, the total manpower required after proposed expansion will be 2250 persons.

22.0. The proponent has mentioned that there is no litigation or court case pending against the
project and/or no direction/order has been passed by any court of law against the project.

23.0 The proposal was placed on 18" meeting of Expert Appraisal Committee (Industry-I)
held during 3™ - 5" May 2017. After detailed presentation by PP along with their EIA consultant
J. M. Enviro Net Pvt. Ltd the committee noted that the production capacity of the plant remains
same but the hardwood pulp is proposed to increase in place of imported pulp; the proponent has
laid 13 km pipeline for supply of treated effluent for irrigation of about 2080 Ha; the specific

Al

Page 6 of 12



P

water consumption is proposed to reduce from 60 m*/T to 50 m*/T; proposed to use pet coke in
the CPP; possibility of accumulation of halo organs in the irrigation area by the treated effluent;
New CRP for recovery of caustic to handle black liquor from wood pulping street etc.

24.0  After detailed deliberations, the Committee recommended the for grant of Environmental
Clearance subject to following specific conditions along with other environmental conditions
while considering for accord of environmental clearance by the ministry.

25.0  The Ministry of Environment, Forest and Climate Change has considered the application
based on the recommendations of the Expert Appraisal Committee (Industry-I) and hereby
decided to grant environmental clearance for the proposed Upgradation & Modernization in
Agro Pulping capacity 165 TPD Bleached Pulp paper and Expansion in Hard wood pulping
Capacity (from 60 to 200 TPD Bleached pulp) conventional Chemical Recovery Plant (from 230
to 580 TPD of Black Liquor Solids) & Co-Generation Plant (from 17.5 to 28 MW) at village
Saila Khurd, Tehisil Garhshanker, District Hoshiarpur, Punjab by M/s Kuantum Papers Limited
under the provision of EIA Notification dated 14™ September, 2006, as amended., subject to strict
compliance of the following Specific and General conditions:

A. SPECIFIC CONDITION:

I The project proponent shall carryout analysis of AOX both in soil and water samples
collected from the irrigated area periodically (once in six months) and the report of same
shall be submitted to Regional office of MoEF&CC.

ii.  The project proponent shall undertake every year, bio-accumulation study on the soils of
surrounding agricultural fields with a view to ascertaining the build-up of toxic chemicals
in these fields

iii.  Pet coke shall not be used in the CPP.

iv.  The cost of the proposed 1 km length pipeline for discharge of additional treated effluent
to surrounding formers shall not be part of proposed ESR funds.

v.  The PP shall develop green belt in 45% of total area of the plant as proposed. The
additional 3% of the plantation area proposed as a part of expansion project shall be
carried along the boundary of the project with local and broad-leaved species.

vi.  The PP shall adopt at least one village surrounding the project and shall prepare a
comprehensive plan for development of solid waste management; education; health; skill
development; Biogas generation from the composting; solar lighting; LED lighting etc. as
a part of ESR.

vii.  The PP shall ensure the reduction in specific water and power consumption and increase
in the recycling of the treated effluent to minimize the discharge.

viii. Black Liquor shall be separately processed for recovery of energy and chemical in a
Chemical Recovery Process.

ix. In case of treatment process disturbances/failure of pollution control equipment adopted
by the unit, the respective unit shall be shut down and shall not be re-started until the
control measures are rectified and achieve the desired efficiency.

Page 7 of 12



xi.

Xii.

Xiil.

Xiv.

XV.

XVil,

XViil.

XiX,

XX.

XXI.

XXii.

XXiil.

The project proponent should install 24x7 air and water monitoring devices to monitor air
emission and effluent discharge and submit report to Ministry and its Regional Office.

Project proponent shall ensure that no black liquor spillage in the area of pulp mill, no
use of elemental chlorine for bleaching in mill, installation of hypo preparation plant, no
use of potcher washing and use of counter current or horizontal belt washers. The PP
should ensure no spillage of foam in chemical recovery plant, no discharge of foul
condensate generated from MEE directly to ETP in the Chemical recovery process.

The manufacturing process shall be with spray drying falling filter evaporation of black